POWER TEAM
A division of SPX Corporation
2121 West Bridge Street

Owatonna, MN 55060 USA
Phone: (307) 455-7100

Parts List for:

Form No. 13711

Tech. Services: (800} 477-8326 .
Fax: (800) 765-8326 Y27 Series
Order Entry: (800) 541-1418
Fax: (800) 288-7031
International Sales: (507) 455-7150
Fax: (507)455-7122
MODEL B
ELECTRIC HYDRAULIC PUMP
GENERAL SECTION
Max. Capacity: 10,000 PSI
( ™
| — ] Basic Motor And
1 \TL Control Assy
Ef See Page 5
. ) /
T = o !
NP7 ) -
| N
Hydraulic !
Pumping Unit Section /
See Page 2
l.
(‘——l
% \ | J/I
j i Valve Ass'y For
2-Way See Page 4
4-Way See Page 4
Automatic See Page 3
High Pressure
Hydraulic Pumping
Unit Section
See Page 3
H T ! T
L | SheetNo. 1of5
issue Date: Rev. 7-15-74

Litho in USA




Parts List, Form No. 13711, Back sheet 1 of 5

Item Part No.
No. No. Reqd Description

1 13026 4  Round Hd. Mach. Screw (10-24 UNC X 3/4 Lg.)
2 12820 4  Rd. Hd. Mach. Screw (10-24 UNC X ' Lg.)



Parts List

Form No. 13711

PUMPING UNIT SECTION

N

~

7787,

Sheet No.

20f5

Issue Date:

Rev. 7-15-74




Parts List, Form No. 13711, Back sheet 2 of 5

ltem Part No.

No. No. Regq’d Description
1 40758BL2 1 Reservoir
2 11956 4 Soc. Hd. Cap Screw (124-20 UNC X 3" Lg)
3 32712 1 High Pressure Pump Body Assy.
4 27778 1 Gasket
5 33401 1 Spacer
6 23547 1 Top Plate Bearing
7 23548 1 Top Plate
8 11814 1  Ball Bearing {1/4-20 UNC X 3/8 Lg.; Torque to 65/70 in. Ibs.)
9 27667 1 Angle Plate
10 24571 1 Key
11 11813 3 Bearing Race
12 10300 1 O-ring (5/8 X 15132 X 5/64, -906)
13 24132 1 Filler Cap
14 33464 1 Pump Ring
15 12191 1 Needle Bearing
16 10297 1 O-ring {312 X 3-1/4 X 1/8, -238)
17 33463 1  Pump End Plate
18 24744 1 Thrust Washer
19 24567 1 Spur Gear
20 12178 5  Retaining Ring (5/8 shatt)
21 24536 1 Helical Gear
22 12179 3 Woodruif Key
23 32069 1 Pinion Shaft
24 13115 1  Ball Bearing
25 32714 1 Gasket
26 24666 1 Shatt
27 12178 5 Retaining Ring (5/8 shatt)
28 24758 1 Locating Pin
29 10022 4  Soc. Hd. Cap Screw (1/4-20 UNC X 1-1/2 Lg.)
30 12194 1  Qil Seal (1-1/8 X 5/8)
31 12192 2 Needle Bearing
32 12193 8 Roller
33 24632 1 Rotor
34 11228 2  Needle Thrust Bearing
35 32713 1 Gasket
36 10375 1  Steel Ball (1/4 Dia)
37 10361 1 Compression Spring (14 0.D. X 1" Lg)
38 21278 1  Relief Valve
39 24730 1 Ebow
40 27323 1 Tube-Return Line
4 27777 1 Suction Line
42 27680 1  Filter Assy.



Parts List Form No. 13711

HIGH PRESSURE SECTION

High Pressure Pump

For 2-Way And 4-Way
Manual Valves
g ’_'. L . " /.-—-—-—7
! - B
e —1 0
AN NN
- N~™——g9
] \'\ ; N
777 N
N
\
N
4\‘
cwa N
High Pressure Pump
For Automatic Valve
10 11 12
s 13
! e ?i N
. HETl )
Al A N
ZHZ I\
8 A1
I 0 ’// y f/’
7 “-—-.___E /l ] N
& \ . N
s = ==
4 Y ] N
E T I
3 -‘__———-I-‘________
2 b N
] i -3 N
NN N

Sheet No. 30f5

Issue Date: Rev. 7-15-74




Parts List, Form No. 13711, Back sheet 3 of 5

HIGH PRESSURE PUMP FOR
2-WAY AND 4-WAY MANUAL VALVES

Item Part No.

No. = No. Reqd Description
1 12522 2 O-ring (3/8 X 1/4 X 1116, -010)
2 24572 1 Tube
3 27775 1 Gasket
4 10375 1 Ball(1/4 Dia)
5 24641 1 Ball Stop
6 13684 1 Decal
7 41209 1 Pump Body (4-Way Valve Only)
8 41203 1 Pump Body {2-Way Valve Only)
9 20775 3 Pisten

HIGH PRESSURE PUMP FOR AUTOMATIC VALVE

Item Part No

No. No. Req'd Description
1 10614 3 Rd. Head Cap Screw {1/4-20 UNC X 1-1/2Lg.)
2 32077 1 Cylinder
3 24675 1 Piston And Valve Assy.
4 10362 1 Compression Spring (38 O.D. X3/4 Lg.)
5 10264 1 O-ring (174 X 1/8 X 1/16, -008)
6 12223 1  Ball (3/16 Dia}
7 32611 1 Pump Body Assy.
8 24572 1  Tube
] 12522 2 O-ring (3/8 X 1/4 X 1/16, -010)
10 28357 1 Spur Gear
1 14070 8 Compression Spring (14 0.0. X 3/8 1g.)
12 41212 1 Automatic Valve
13 200257 1 Body Decal
14 15305 1 Plug (1/4-20 UNC X 1° Lg))



Parts List Form no. 13711

VALVE ASSEMBLY SECTION

Two-Way Valve Assy.

.

awh

Four-Way Valve Assy.

Sheet No. 4of5

Issue Date: Rev, 7-15-74




Parts List, Form No. 13711, Back sheet4 of 5

TWO-WAY VALVE ASSEMBLY
ltem Part No.
No. No. Req'd Description
1 11084 2  Hex Female Drive Plug {1/16 NPTF)
2 10914 1 O-ring (1-8/8 X 1-3/16 X 3/32, -123)
3 27321 1 Cover
4 33137 1 Collar
5 11587 2 RollPin{1/8Dia. X 1/21g)}
6 26894 1 Valve Stem
7 10267 1 O-ring (7716 X 516 X 1/16, -011)
8 24564 1 Stud
9 12821 1  Knob
10 41203 1 Pump Body 2-Way Valve Only
1 10519 1 Hex Soc. Set Screw (1/4-20 UNC X 3/8 Lg.)
12 11434 4  Soc. Hd. Cap Screw (1024 UNC X 1/2 Lg.)
FOUR-WAY VALVE ASSEMBLY
Item Part No.
No. No. Req'd Description
1 11084 2  Hex Female Drive Plug (1/16 NPTF)
2 12187 3  Spring Washer
3 10266 4  O-ring (3/8 X 174 X 1/16, 010)
4 12184 3 Backup Washer (3/8 X 1/4 X .048, 010)
5 32071 1 Rotor
6 10930 1 O-ring{1-1/2 X 1-516 X 3/32, -125)
7 12195 1 Compression Spring (114 0.D. X 122 Lg)
8 10375 3 Ball (114 Dia)
9 12821 1  Knob
10 24564 1 Siud
1 32070 i Stem
12 11587 1 Roll Pin (1/8 Dia. X 12 Lg.)
13 11434 4  Soc. Hd. Cap Screw {10-24 UNC X 1/2 Lg.)
14 25821 1 Cover
15 12189 1 Needle Thrust Bearing Race
16 12188 1 Needle Thrust Bearing
17 10716 1 Roll Pin {1/4 Dia. X /4 Lg)
18 24570 3 Seal
19 41209 1 Pump Body 4-Way Only



Parts List Form No. 13711

MOTOR AND CONTROL ASSY. 115 V./230 V. 1/2 H.P.
12,000 R.P.M. Single Phase

Basic Motor Assy. :2

‘5 7 9 12
6 8
;// o)
=N | .
-
— | }
Control Assy. 2 —% '
For ON/OFF Jog Switch 1 \ — \_{
7

Sheet No. 50f5

Issue Date: Rev, 7-15-74




Parts List, Form No. 13711, Back sheet 5 of 5

CONTROL. ASSEMBLY FOR

BASIC MOTOR ASSEMBLY ON/OFF JOG SWITCH
ltem Part  No. tem Part No.
No. No. Reqd Description No. No. Req'd Description
1 12802 2 Round Hd. Mach. Screw 1 14700 1 Bushing
{1024 UNC X 5-1/2Lg.) 2 11361 1 lockwasher (#8 Extemal Tooth)
2 12132 1 Ball Bearings 3 12062 1 Round Hd. Mach. Screw
3 32395 1  Motor Shell Cover (8-32 UNC X 3/8 Lg.)
4 12142 2 Brush Holders 4 32692 1 Motor Cap
5 12143 2 Brush Caps 5 12175 1 Switch
6 12144 2  Brush Assy. 6 12858 1 Decal
7 12131 2 Hex Soc. Set Screw 7 24733 1 Cord Set (115 Volt)
{10-24 UNC X 3/16 Lg.) 25015 1 Cord Set(230 Vol
B 12138 1 Armature {115 Volt) 8 13025 4 Round Hd. Mach. Screw
12139 1 Armature (230 Volt) {(#8-32 UNC X 1-1/4 Lg)
9 12140 1 Field (115 Volt) 9 25926 1 Plate
12141 1 Field (230 volt) 10 32393 1 Swilch Box
10 13111 1 Speed Clamp 1 11296 1  Pigtail Splice
11 12356 2 Lockwasher (#10 Intemal Tooth)
12 12515 2 Round Hd. Mach. Screw
{10-24 UNC X 1-3/4 Lg.)
13 12133 1 BaliBearing
14 40753 1 Motor Base
15 40750 1 Motor Shell
16 12931 1 Decal
CONTROL ASSEMBLY FOR
REMOTE CONTROL SWITCH
em Part  No.
No. No. Req'd Description
1 24733 1 Cord Set (115 Volt)
25015 1 Cord Set {230 Volt)
2 14700 2 Bushing
3 42665 1 Switch
4 25016 1 Remote Conirol (Feot)
5 25017 1 Remote Control (Hand)
6 32711 1 Switch Box
7 25802 1 Indicator Plate
8 12858 1 Decal
9 12062 1 Round Hd. Mach. Screw
{832 UNC X 3/8 Lg.)
10 11361 1 Lockwasher (#8 Extemal Tooth)
ek 13025 4 Round Hd. Mach. Screw

(#8-32 UNC X 1-1/4 Lg.)

Power Team replacement parts!

Refer to any operating instructions included with this product for detailed information about operation,
testing, disassembly, reassembly, and preventive maintenance.

ltemns found in this parts list have been carefully tested and selected. Therefore: Use only genuine

Additional questions can be directed to cur Technical Services Department.




